
MEMORANDUM

Division of Water Pollution Control

Date; May 5, 2000

To: Maynardvilie Permit File, NPDES Permit No. TN0022870

From: Roger D. Lemasters

Subject: Operator Certification Grade for the Maynardvilie STP

In response to a request, dated May 1, 2000, for the points associated with the Maynardvilie STP, I offer the following:

1. The point total is 64. This is in the range of Grade IE; the range being 56 to 75 points. The current NPDES permit
requires the services of a Grade U operator. Note: The STP is under construction to expand the Qd from 0.150 MGD
to 0.60 MGD. Construction is scheduled to be complete at about the end of August 20(W. When the newly expanded
STP becomes operational, it must be operated under the supervision of a Grade III operator.

2. For the VARIATION IN RAW WASTES, 4 points were given. I reviewed the DMR summary that was attached to
the request and my rationale is as follows:

a. For monthly averages of flow, the average daily flow for the 76 months is 0.187 MGD and the maximum month
of daily flows is 0.563 MGD. The ratio of these two flows is 3.01; therefore, the variation in flows is 201%.

b. For daily maximum flo^\^, the average of the daily maximum flows is 0.374 MGD and the single-day maximum
daily flow is 1.397 MGD. The ratio of these two flows is 3.74; therefore, the variation in flows is 274%.

c. For influent BOD, the average is 271 mg/1 and the maximum is 563 mg/1. The ratio is 2.08; thCTcfore, the
variation in strength is 108%.

d. For influent suspended solids, the average is 221.9 mg/1 and the nmimum is 460 mg/I. The ratio is 2.07;
therefore, the variation in strength is 107%.

Since two of the variations in strength exceed 200%, 4 points were given.

3. The current NPDES permit requires the services of a Grade II operator. There is no available point sheet to indicate
how the current Grade II operator level was determined. The attached rating sheet provides basic information on the
new point total of 64; however, the following comments are appropriate:

a. The expansion is being effected by raising the walls of the aeration basins by 2-3 feet and by abandoning the 2
existing final clarifiers (total volume of about 65,(X)0 gallons) and constructing one new final clarifier with a
volume of about 300,000 gallons.

b. The two e.xisting sand drying beds are being destroyed. One will be the site of a new sludge processing building
and the other will be the site of the sludge truck jerking area.

c. Liquid sludge is being trucked to Knoxville for further processing, with ultimate disposal by land application.
The operator indicated that Maynardvilie may eventually return to spreading sludge on land.

d. KUB is doing most of the laboratory work. A KUB person does the weekly analyses, such as BOD, fe^
coliform, etc. The Maynardvilie operator does simple daily tests such as pH, settleable solids, DO, etc.

If there are any questions, please do not hesitate to contact me at (615) 532-0649.

cc: Sherry Messick; Fleming Training Center



TENNESSEE SEWAGE TREATMENT PLANT GRADE WORKSHEET. FOR RULES EFFECTIVE JULY 5, 1998

Name of Facility MavnardviUe STP
Person Contacted John Ambum. Chief Operator

NPDES NO. 22870 Design Flow 0.60 MGD
992-5750

Comoleted bv Roeer D. Lemastcrs Date 05/05/00 Total Points 64 Grade m

EFFLUENT DISCHARGE VARIATION IN RAW WASTES (check onlv 1)

Design flow points (30 max.)(Qd X 2) 2 (flow or BOD; use ratio of peak to average)
Receiying stream sensitivity (check only one) Less than 100 percent (0)

(STP limits: BOD =25 ) 100 - 200 percent (2)_
(  " " NH, = 1.6 ) More than 200 percent (4)_ 4

Secondary (BOD > 30 and no NH3) (1) Subject to toxic wastes (6)

Advanced Sec.(BOD = 10-29 or NH3 >5) (3)
Tertiary (BOD < 10 or NH3 < 5) (5) 5 DISINFECTION: (Check all that aoolv)

Direct reuse (7) Chlorinaiion (5) 5

Land disposal, evaporation (2) Dechlorination (5)_ 5

Subsurface discharge (4) Ozonation (10)

Ultraviolet (5)

TREATMENT (check all that applv)
Manually cleaned screens (2) 2 Activated sludge
Mechanically cleaned screens (3) Oxidation ditch (8)

Preaeration (2) Mechanical aeration (9)

Comminutor, barminutor, grinders, etc. (3) Diffused or dispersed aeration (10) 10

Grit removal (3) 3 Batch treatment (SBR, ICEAS, etc.) (10)

Raw seyvage pumping (on-site) (3) 3 Pure oxygen (15)

Flow equalization basins (aerated) (5) Two-state aaivated sludge (10)

Flow equalization basins (imaerated) (2) Polishing pond or effluent flow equal. (2)

Fine screens (preliminary treatment) (3) Land application of treated effluent (5)

Pre-chlorination (3) Chemical treatment lemoval (6)

Primary clarifiers (5) Denitrification (10)

Primary clarifiers with chemical settling aid (7) Sand or mixed media filters (8)

Swirl svstem (3) Activated carbon beds (10)

Secondary clarifiers (5) 5 Nitrification required by permit
Flocculation with or without chemical aid (7) By activated sludge (6)

Trickling filter without recirculation (6) By other processes (7)

Trickling filter with recirculation (8)

SLUDGE TREATMENT AND HANDLING

Anaerobic digestion (check only one) Belt press, plate & frame (8)_
Unheated (5) Solids reduction (incinerator.

Heated (10) yyet oxidation, etc.) (15)

Aerobic digestion (7) 7 Land application (5) 5

Drying beds (3) Chemical stabilization with lime (8)

Sand bed with polymer added (5) All other dewatering units including

Gravity thickener (5) wedgewire and vacuum beds, both
Dissolved air flotation thickener (8) with polvmers (5)

Vacuum filter (8) Composting: in-vessel (10).
Centrifuge (8) Composting: static pile (5)

Sludge lagoon (3)

LABORATORY CONTROL-BACTERIOLOGICAL CHEMICAL/PHYSICAL (check all that apply)
(check all that apply) Lab work done outside plant (0) 0

Lab vyork done outside plant (0) Push-button or visual methods for simple

Membrane filter procedures (3) tests such as pH, settleable solids (3). 3

Use of fermentation tubes or any dilution Tests such as DO, COD, BOD, titrations,
method; (5) gas analysis, volatile content (5) 5

Biological identification (7). Specific nutrients, total oils, phenols, etc. (7)

A/A or GC/MS (10)

Collection system 700± connections; Grade I



m
ACIIC

May 5, 2000

STATE OF TENNESSEE

DEPARTMENT OF ENVIRONMENT AND CONSERVATION

Division of Water Pollution Control

6^ Floor, L & C Annex
401 Church Street

Nashville, TN 37243-1534

The Honorable H. E. Richardson

Mayor of Maynardviiie
302' Main Street
Maynardviiie, TN 37807

Re: Change in Operator Classification
Maynardviiie Wastewater Treatment Plant
NPDES Permit No. TN0022870

Union County, TN

Dear Mayor Richardson:

The Division of Water Pollution Control is in the process of re-issuing the NPDES permit for the Maynardviiie Wastewater
Treatment Plant. As a part of that process, the Division re-evaluated the treatment plant to insure that it is properly
classified.

On May 5, 2000, Mr. John Ambum, the plant operator, and I discussed the various unit processes that will be used at the
sewage treatment plant when construction is completed (scheduled for the end of August 2000). As a result of that
discussion, the point total for the expanded sewage treatment plant will be 64 points. The current NPDES permit requires
the STP to be operated under the supervision of a Grade n operator. The new point total requires the expanded STP to be
operated under the supenision of a Grade HI operator. Attached for your information is a copy of the rating sheet, as well
as a memo in which the rating is discussed.

Please be advised that Section 1200-5-3-.04(2) of the Tennessee Code Annotated requires that

"Each person in direct charge at a... wastewater treatment plant... shall hold a certificate in a grade equal to or
higher than the grade of the treatment plant... ".

Therefore, when the expanded STP becomes operational, the Maynardviiie wastewater treatment plant must be operated
under the s^)ervision of a Grade III certified operator. We suggest that you contact the Tennessee Operator Training
Center in Murfreesboro, at (615) 898-8090, for information on the specific requirements for obtaining a Grade III operator.

If you have any questions regarding the rating of the Maynardviiie wastewater treatment plant, please do not hesitate to
contact me at (615) 532-0649.

Sincerely,

Rogetp. Lemasters, P.E,
Chief Engineer
Division of Water Pollution Control

cc: Mr. John Ambum; Maynardviiie Wastewater Treatment Plant Operator
Mr. Gerald Simmons; Maynardviiie City Manager
Division of Water Pollution Control; EAC-K
Ms. Sherry Messick; Fleming Training Center



Memorandum

To: Roger Lemasters, WPC - Municipal Facilities

From: Maybelle Thomas, WPC - Permit Section
Date: May 1,2000

Re: Operator Certification Grades for Maynardville STP (Union County)

Please calculate the operator certification classifications for the Maynardville STP and its associated
collection system (NPDES #TN0022870). The current STP design flow is 0.15 MOD. The
proposed STP expansion will increase the capacity of the facility to 0.6 MOD. The STP serves
approximately 1,596 people in the City of Maynardville.

Attached for your use is a copy of the application for the Maynardville STP that provides a narrative
of the treatment process and a discharge monitoring report summary. The CBOD5 limit in the
proposed limit is 25. The ammonia limit is 1.6

Clarifications on STP unit processes may be obtained from Mr. John Ambum at 4©-992-5750.
B(p5

Thanks,

Maybelle Thomas
MT



•  •

DATE: "'"

TO: Permit Section, WPC ^ ̂  ̂OOG

FROM: Environmental Assistance Center- Knoxville, WpS'^®^^on

SUBJECT: Application*_^/^ Draft to EAC-K Draft to Applicant
Revised App. Revised Draft to EAC-K Revised Draft to App._

NAME

COUNTY

NPDES PERMIT STATE W.O. PERMIT NO.

DATE RECEIVED DATE DUE

- Tl-^j u pr p L/^T eyrcsTi/^

hfcf^^rtc^ (f O,/^

"H-hS- iy^(C-C.

0  or C>fh^/:^c (r~r 7^

6^ Co g 0 ̂ Pf^^n< PlScpfitiV£^6s
^j^/gz-TT /, 2- A1

■  pn^Tl' (}'6

'YMifi- Lt^A'P p^

'^Q /X !--^ P ^ ^ p ft-B ft c

^rt- A^g -7^ Li I f, / Zj, fc,

*ls this application for a new discharge? Yes No
Is this application for increased existing discharge? Yes No
If "yes" to either question, attach a Watershed Evaluation and Anti-degradation
Policy Checklist I.

Instructions to EAC-K staff; (1) Write legibly in ink; (2) Be specific-include
rationale and supporting data; (3) Initial and date.



Please crmt or type >n the unshaded areas only
ffiit~in sreas are spiced for elite type. i.e.. f2characterz^r\chl. JAN 1 t 20(»orm Approved

FACILITY
VI.

LOCATION

OMB No. 2040-0088, Approval expires 5-31 92
FORM

1  SEPA
GENERAL

LAIfL ITEMS

I. EPA I.O. NUMBER

■x \ ^ \ \ ^

U.S. ENVmONMCNTAL PROTECTION A6CNCV

GENERAL INFORMATION
Cortsolidend Permits Program

(Reati the "CeHtroi /nifrncKowa" be(grt atorfinE.;

sUL FAC.!LJTy\aME\

\ \ \\ \
„ FACILITY

.  MAILING ADORES

Www

TN0022870
MAYNARDVILLE STP
GERALD SIMMONS. CITY MANAGER
P.O. BOX 217
MAYNARDVILLE. TN 37807

RECEIVED

MAR 0 9 2000

M. POLLUTANT CHARACTeRISTICS

I. EPA I.D. NUMBER
|_i 1 I—I—r- ,

6CNCRAI. INSTRUCTIONS

If a preprinted label has been provided, affix
it in the designated space. Review the inform
ation csrefullY; if any of it is incorrect, cross
through It and enter the correct data in the
appropriate fiii—in area below. Also, if eny of
the preprinted data it absent (tfte area to the
faft of the tabal ipaee lists the information
that should appear], please provide it in the
proper fill-nn araa/'sj below. If the label is
complete end correct, you need not complete
Items I. Ill, V. end VI (except Vl-B which
mutt tie completed regardless). Complete at!
Kemi if r>o label hn tseen provided. Refer to
the inetructiont for detailed item descrip-
tioni ecKl for the iegei euthorizations under
which thli d«ta It collected.

INSTRUCTIONS; Completi A throuph J to dotwmtnt whothor yoo Mid to nAmk «y pimit ipplicition formi to tbt EPA If voo answer "ves" to inv
quMions, you must submit this form wd thi MpplMmntal form M In thi Mrantbiaii foflo«lo| tNi oomtiOfL Mirt "X" Inthe box in the third column
!l to aach quarton, youjMd noj lubmrt any of tba» focmL You may answer "no" if your ictivity

id tarmi

SPCCIFie QUESTIONS
V««

MAB
••

■w
ATTACItttB •ACCiriC QUCSTIOHS

▼1»

VI AF7

MO

^ X
f Cmm

A. Is this feciiitv a publicly otamed treetment wpHo
which results in a diacfiarge to wMan of the U.S.7
(FORM 2A) X

8« Dots or will thta facility (eitfter exMnff or propoaed)
trsdude • ooneaittratad animal faading eparation or
aquatic animal production facBlty which rasults in a

to laatan of tha UA7 (FORM 2BI
X

C. It this a lacil'ty which currently results in deeherges
to weters of the U.S. other than those described In
A or B above? (FORM 2CJ

X D. It thii a propotad facility todier than those described
in A Of B ebove] which will result in a dimharga to X 1

E. Does or will this facility treat, store, or dispose of
hazardous waetee? (FORM 3) X

F. Do you or will you inject at this facility industrial or
municipal affluent below tha lowermost stratum con
taining, within one quarter mile of tha well bora,
undtrground aourcee of drinking water? (FORM 4)

X
li. Do you or Will you inject at this facility any produced

wafer or other fluids which are brought to the surface
in connection witfi conventional oil or natural gas pro
duction. inject fluids used for enhanced recovery of
Oil or natural gas. or inject fluids for storage of liquid
hydrocarbons' (FDRM A\

X
tf

H. Do you or will you inject at this facility fluids for spe
cial processes such as mining of sulfur by the Frasch
process, solution mining of minerals, in situ combus
tion of fosii fuel, or racovary of gtothermai energy?
(F0RM4i *

X
1. li tnis tJCih^Y d propoied ttstipnary toum whieH ii

one of the 28 industrial categories listed in the in
structions and which will potantiatly emit 100 tons
per year of any air pollutant ragulatad under the
Clean Air Act and may affect or be located in an
attainment aree' (FORM 5)

M

K
J. It this tacitity e proposed stationary source which is

NOT orta of the 28 industrist categories listed in the
instructions and which will potentially emit 250 tons

year of any air pollutant regulated under tha Clean
Air Act and may affect or be located in an attainment
araa? (FORM SI

111. NAME OF facility"

1
SKIP

1  1 1 1 r

IV. FAG LITV CONTACT

A. NAME A TITLE (iMt. first. * title
I""! I 1 1—1~~1 1—I—f I—

P. RHONE fewe code t no.i
1  1—I—I—I J I

V. FACILITY MAILING ADDRESS

A. STREET OR P.O. ROX
I  I I—I—r~i—I—I—I—I I—I—I—I—I—1—I

a. CITY OR TOWN C.STATE O. ZIR CODE
I  I r—T—I—I—I i  I

VI. FACILITY LOCATION

A. STREET. ROUTE NO. OR OTHER SPEt
'""T I 1 1 1 1 1 1 1 1 1 1 o

r—I—I -1 r I 1

MAR 0 9 2000

Permit Section

. COUNTY NAME

I  ' I I I 1 1 1 1 1 1 1 1 1
(iN-zo M

E. ZIP CODE P.cftUHTvceoeC. CITY OR TOWN
—I—r—1—1—I—

D.STATCr I -]—I—1—I I— I—r-i I  I

" """ • "■ ti . uEPA Form 3S10«1 (8'90}
CONTINUE ON REVERSE



CONTINUED rnOM THE FRONT

A. PIRST B SECOND

7

1  T 1 (specij))

/AufyJ/LxFAL (Aj^s.TeirdAre^
7

1  1 I (sprcifyi

1 • K  11

C. THIRD O FOURTH

7

1  1 1 ispecif) /
7

1  1 1 (specif),

ti It It 1 i ■* - ■'

VIM. OPERATOR INFORMATION

A. NAME

^1—j—I I I I I I—TT—i—r-f—i—I I I—I I I
i  OF H ^ R.T> \l .CLL^

B. Ii tn« nam* liitac) lr>
Itam Vfll-A alto tha
ownar?

SZTyES □ NO
«s

rn—m—i i—rn

c. STATo* or OPERATOR (Enter the appropnatv Uitir into the ans^fr box. if "Other . specify.)
F"FEDERAL M* PUBLIC (other then federal or state) .a (specify)
S-STATE 0 - OTHER rtprciYy/
P-PRIVATE —=—'"

D. PHONE roTo rode d no.i

403 7¥Tt
C. STREET OR P.O. SOX

r~i—rri—i—i—i—r—r~~i—i—i—i—i—i—i—i—i—i—i—i—i—i—i—i—i—i—i
P  0 BOX A / 7

r. CITY OR TOWN G.STATE tx. INDIAN LANDH. ZIP CODE

-I—I—I—TI  I I—I—I—I—I——I—I—I—I—I—I—I—I—I—I—I—I—I It the lacilitv iocatsd on Indian Unds^

CD YES iS NOfi]f^yN/\R.b]/rLL£ 34 son
■  ■ ' I ■ I ■ ■ ' ■ ■I  I I  I I

X. EXISTING ENVIRONMENTAL PERMITS

A. NPOES (Discharges to Surface Water) o. r*o I4ir tmitsions from Prof^osed Sources;
e f 1 ^1 j 1 j 1 4 > 1 1 1 » r e T 1  1 1 1 1 1 1 1 i 1 1 1

1  1 1 1 1 1 1 1 1 1 t . i
9 N Tf^o 0 ^ n 0

—1
9 P

B. IjiC (L'rtdergraund Infeetion of Fluids) E. OTHER (specify)

9 U
C

9
T 1  1 1 1 1 1 J . 1 1 1 1 (specify)

S 7 U  3« II It »» 14 « 30

c. mem A (Hazardous Wcstasf c. OTHER (specify;

9
II

R
1« IT It . . . • 3t

C 1 T

9
III

•  1 1 1 1 1 1 1 1 1 i 1 1

■ -1 i 1 I ■ ■ ■
n 1 t» IS

(specify)

XI. MAP

Attach to this application a topographic map of the area extending to at least one mile beyond property bounderies. The map must show
the outline of the facility, the location of each of its existing and proposed intake and discharge structures, each of its hazardous waste
treatment, storage, or disposal facilities, and each well where it injects fluids underground. Include all springs, rivers and other surface
water bodies in the map area. See instructions for precise requirements.

Xlt. NATURE OP BUSINESS iproeidt m bnef deseription)

<LLf\/iiFJie-K^ LU^fxwr Cz.^>expzr>^ erFLnefdT a:s CHu^f.:z,AiArel> 30
t>eys'fdTi0aJ ^ TfiefJ SULP>^ 2i-rt?kTAF

tl:POF£ TZ> C^CtAi ̂

XIII. CERTIFICATION {tpt ittttrvciions}

/ certify under penalty of law that / have personally examined and am familiar with the information submitted in this application and all
attachm^ts and rtaf, based on my inquiry of those persons immediately responsible for obtaining the information contained in the
^plication, / Mieye that the information is true, accurate and complete. / am aware that there are significant f>enalties for submitting
false information, including the possibility of fine and imprisonment.

A. NAME * OFFICIAL TITLE or print/

/f e r^/c/
B. SIGNATURE C. DATE SIGNED

COMMENTS FOR OFFICIAL USE ONLV
I  I—I—I—I

1—^

EPA Form 3510*1 (8-90)



- *

DEPARTMENT OF ENVIRONMENT AND CONSERVATION
DIVISION OF WATER POLLUTION CONTROL

NPDES PERMIT APPLICATION ADDRESSES

RECElVFn
All addresses must be completed even if the same address is use± ma ^

war 0 9 2000
NPDES PERMIT NUMBER: N O O ̂ 'X 0

Permit Senfnn
CORPORATE HEADQUARTERS (where perrmi should be sent):

CONTACT PERSON: &€fiPiLh ^ CxrV /??^A//Tg-€'>e TELEPHONE: 9^3-3^*^/
N*mc Tide

COM?ANT NAME: O XTr/ gf NAAib\/X

STREET AND/OR P.Op BOX; mRxr\/ P.n .Boy

CITY: yXLLe STATE: "7""a/ ZIP CODE: 3^7 ̂0"]

^
PERMIT BILLING ADDRESS (where invoices should be sent):

CONTACT PERSON: Sxi'nmnJJS, Cxri TPT pphhistf- I
Nime Tide

FAcn.nrv name; C.XTi r>F

STREET .AND/OR P.O. BOX; '30^ /ARJjJ Si~r. P.n . &a), At 7

CITY; /TIP'^ NAP.b)rXU.e STATE; T'/J ZIP CODE; '/X/) 7

FaCILHT' LOCATION (actual locaiion of permit site):

CONTACT PERSON: A/V\SU^// U)\a)TP
-  N*me Title

FACILnT NAME; C-Zry oP /?7>? \a)\AJT H

STREET AND/OR P.O. BOX; TTfl/VA/^tfA/ knATi

CITY: W/f>gDl/XZ-L£: STATE: *"7^ ZIP CODE: 3

COUNTY: LA TELEPHONE: (7^) ̂1^-5'750

OMR Mailing address (where preprinted Discharge Monitoring Reports should be sent);

CONTACT PERSON: SxmmcNS ̂ Qxri TO FPKONfF: ( ?9a-3g^/
^  Nune Tide

FACILITY .NAME; C XT/ OP /)/) fJRPbMXLLJE:

STREET AND/OR P.O. BOX: P^n. &CX Q^m

CITY-; /V/)9/^A/i{) V-TLLer STATE: TfJ ZIP CODE: 3

zooo

Permit Section



NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
APPLICATION FOR PERMIT TO DISCHARGE - SHORT FORM A

To be filed only by municipal wastewater dischargers

Form Approved
OMB No. t58-R0096

FOR

AGENCY

USE

APPLICATION NUMBER

DATE RECEIVED

1 1 1
YEAR MO.

Do not attempt to complete this form before reading the accompanying instructions

Please print or type

1. Name of organization responsible for facility,

2. Address, location, and telephone number of facility producing discharge:
A. Name _ C.JL-Ti f)F /y)A UI. LLe
B. Mailing address:

1, Street address /^. C. X)l'7
P  3. rnnntv UAlJiOKl

4. state T~V 5. ZIP__2jZ£S_Z_
C. Location:

,  1. Street 30^ /Y! XT.
' 2. City

4. State _ "Ta/
D. Telephone No. ^^3

Area

Code

If all your waste is discharged into a publicly owned waste treatment facility and
to the best of your knowledge you are not required to obtain a discharge permit,
proceed to item 3, Otherwise proceed directly to item 4.

3. If you meet the condition stated above, check here d and supply the Information
asked for below. After completing these items, please complete the date, title, and
signature blocks below and return this form to the proper reviewing office without
completing the remainder of the form.

3. County fJN^CN

DAY

A, Name of organization responsible for receiving waste

8. Facility receiving waste:

1, Name

2. Street address

3. City

5. State

4. Type of treatment:

A.□ None 8.0Primary C. □ Intermediate
5. Design flow (average daily) of facility.i/SSmgd.
6. Percent BOD removaj (actual):

A.DO-29.9 B.0 30-64.9 C.D65-84.9 D.(tB5-94,9
7. Population served: ? . ^ .. y

A.Q 1-199 B.D 200-499 C.D500-999 O.Kl,000-4,999
E. 0 5,000-9.999 F.0 10,000 or more

8. Number of separate discharge points:
A.9(l 6.02 c.a3 D.D4 e.DS F.a6ormore

D.o Secondary

N

4. County

6. ZIP

 E.O Advanced

 • • ^ .

E.D 95 or more

EPA Form 7550^ {1.73)



0^P/iox.:iM^T£C^ Pe/l Z)x)v9. DescripHon of waste water dUcharged to surface waters only (check as applicable).

Discharge per
operating day

Flow, MGD (million gallons per operating day) Volume treated before
discharging (percent)

0- 0.01- 0.05- 0.1- 0.5- 1.0- 5 or None0.0099 0.1- 35-0.049 65-0.099 95-0.49 0.99 4.9 more 34.9 64.9 94.9 100(2) (3) (4) (5) (6) (7) (8) (9) (10) (n (12)A, Average
0,'SiSo

6. Maximum

00
10. If any waste water, treated or untreated. Is discharged to places other than

surface waters, check below as applicable.

Flow, MGD (million gallons per operating day)
Waste water Is
discharged to 0-0.0099

(1)

0.01-0.049

(2)

0.05-0.099

(3)

0.1-0.49

(4)

0.5-0.99

(5)

1.0-4.9 5 or more

(6) (7)A. Deep well

B. Evaporation lagoon

C. Subsurface percolation system
D. Other, spfecify:

I±

11. Is any sludge ultimately returned to a waterway?
A.Oyes B.lfno

12. a. Do you receive Industrial waste?
l.^es 2.0 no

b. If yes, enter .pproxtmte number of Industriel dischargers into system
13. Type of collection sewer system;

A.^Separate sanitary

B.D Combined sanitary and storm

C. OBoth separate and combined sewer systems
14. Name of receiving water or waters F6£.t OF

A.l^yes B.o no

Printed Name of pTrson SlgTing

a ^ ntie •

IS-
Date Application Sign

Signature of Applicantgnature of Applicant f

18 V.S.C. Section 1001 pfovidea that-

thi s ,,, ,,, o. ,-.p„.ono.no< .ore*
EPA Poem 7S50.< (1.73)(R.v„„)



I
Lamar Dunn & Associates Inc.

January 3, 2000

Mr. John Ambum

City of Maynardville
Post Office Box 217

Maynardville, TN 37807-0217

REFERENCE:

Dear Mr. Ambum:

City of Maynardville
Wastewater Treatment Plant Expansion
MDV-914-CM 06ST13

RbCEiVED

MAR 0 9 2000

Permit Section

In accordance with your request, please find enclosed the Tennessee Department of
Environment and Conservation (TDEC) approval letter for the wastewater treatment plant
expansion.

Should you have questions or comments regarding this project, please do not hesitate to
contact us.

Sincerely,

LAMAR DUNN & ASSOCIATES, INC.

Arthur S. Baker, P.E.

ASB:dh

Enclosure

MDV-9I4-CM 06ST13/CR/Ambuni.ASB

3305 Maloney Rood • Knoxville. TN 37920 • Phone:(423)573-7672 • FAX: (423) 573-1352



*VT

ACKICU

STATE OF TENNESSEE

DEPARTMENT OF ENVIRONMENT AND CONSERVATION

DIVISION OF WATER POLLUTION CONTROL
401 CHURCH STREET

L & C ANNEX SIXTH FLOOR

NASHVILLE TN 37243-1534
(615)532-0625

9 October 1997

Lamar Duiui

Lamar Dunn & Associates Inc. D r- i—
3305 Maloney Road ''tCtlVED
KnoxviUe Tn 37920

mar 0 9 2000

Re: Maynardviile Wastewater System Permit Section
Water Pollution Control Number 97-0772

WWTP Modification

Dear Mr. Dunn:

The Tennessee Department of Environment and Conservation. Division of Water Pollution Control,
acknowledges the receipt of four (4) sel(s) of construction documents on 29 July 1997.

The project consists of installing new motors in influent pump station, replacing diffiisers and baffles in
aeration tanks, adding a 60 foot diameter clarifier, adding new chlorination basin and a new lime storage
building.

Approval is granted in accordance with certain requirements of the Water Quality Control (WQC) Act of
1977 and Regulations of the Water Quality Control Board. The SITE set of plans and specifications will
be stamped with the APPROVAL and APPROVAL EXPIRES STAMPS onlv on the cover sheets

only. Any indication of tampering with the bound set of documents will be subiect to Investigation

and prosecution. One complete set of construction documents, bearing the official stamp, must be kept at
the construction site.

Approval of these construction documents should not be construed as a permit for any activities related to
this project. Activities which may require a permit under the WQC Act and Regulations include, but are
not limited to, the following: streambank vegetation removal; creek crossing(s) for equipment or utility
lines; construction within twenty (20) feet of a stream bank; or construction in or near a marshy area or
wetland. The Natural Resources Section of the Division of Water Pollution Control (615/532-0625)
should be contacted for determinations regarding an NPDES permit or an Aquatic Resource Alteration
Permit (ARAP) for those activities which may result in degradation of waters of the state.

Approval expires one year from the stamped approval date unless construction is either underway or
complete. Any request for extension must be made prior to this expiration date. Significant deviations
from the approved plan documents must be submitted and approved in writing before such changes are



made. Minor changes made during construction need not have prior written approval. Modifications,
however, may be required by this Department should the changes be deemed inappropriate. It is advisable,
therefore to obtain prior approval in cases where the significance of the change is uncertain.

The Division of Water Pollution Control is authorized to inspect the construction work to verify
compliance with the approved plans and specifications which are on the site. Therefore, the engineer shall
notify the Knoxville Field Office (423-594-60351 of the start of construction.

To expedite matters, please reference the assigned Water Pollution Control number on any future
correspondence. If we may be of any assistance, please contact us at (615) 532-0625.

Sincerely,

S.P.WeUand

Municipal Facilities Section
Division of Water Pollution Control

Enclosure

cc: City of Maynardsville
TDWPC - Knoxville Field Office

Fde-P&S

mfs3



Environmental
Science Corp.

Mr. John AmbnzTi

Maynardville "WWTP
PO Box 217

Maynardville, TN 37007-0217

REPORT OF ANALYSIS

Date Received

Description

San^le ID :

Collected By
Collection Date

Parameter

:  December 08, 1999

:  Annual Sludge

DIGESTER 8 FT

John Ambum
12/07/99 08:50

12065 Lebanon Rd.

Mt. Juliet, TN 37122

(615) 758-5858

1-800-767-5859

Fax (615) 758-5859

Tax I.D. 62-0814289

Bst. 1970

December 14,1999

ESC Sample # : L6091-O1

ESC Key : MAYN02-ANNUAL SLUDGE

Site ID :

Project # :

W.Result RDL D.Result RDL Units Method

Ammonia NjLtrogen

Nitrite

Nitrate

Kjeldahl Nitrogen, TKN

Total Solids

Arsenic

Selenium

Mercury

Cadmium
Chromium

Copper
Lead

Molybdenum
Nickel

Zinc

78.

BDL

20.

120

1.9

BDL

0.20

0.12

0.028

0.17

3.0

0.23

0.20

BDL

9.0

1.7

2.2

2.5

83

.05

.05

,01

.02

.02

.1

.05

.02

.1

.1

4100

BDL

1000

6300

1.9

BDL

10.

6.3

1.5

8.9

160

12.

10.

BDL

470

89.

120

130

4400

2.6

2.6

0.53

1.0

1.0

5.3

2.6

1.0

5.3

5.3

mg/kg

mg/kg

mg/kg

mg/kg

%

mg/kg
mg/kg

mg/kg
mg/kg
mg/kg
mg/kg
mg/kg
mg/kg
mg/kg

350.1

353.2

9200

351.2

2540G

6010

6010

mg/kg 7470

6010

6010

6010

6010

6010

6010

6010

Date

12/10/99

12/08/99

12/08/99

12/10/99

12/08/99

12/10/99
12/10/99

12/09/99

12/10/99
12/10/99
12/10/99
12/10/99
12/10/99
12/10/99
12/10/99

Tom Mellette, ESC RepresentativeBDL - Below Detection Limit
RDL - Detection Limit- Estimated Quantitation Limit(EQL) •

AOTB Laboratory Certification Numbers:
" 100789, AL - 40660, CA - 1-2327, CT- PH-0197, FL - £87487 GA - 923 IN - r-TN-ni

N^e- " 0016, NC - ENV375,DW21704, ND - R-140, SC - 84004, TN - 2006, VA - 00109, WV - 233
The reported analytical results relate only to the sample submitted.
This report shall not be reproduced, except in full, without the written approval from ESC.

Page 1 of 1



n
Environmental
Science Corp.

REPORT OP ANALYSIS

Ms. Robin Young
Maynardville WWTP
PO Box 1011

Alcoa TN 37701

Sample Description : Sludge

San5>le Location; Digester 1
Date/Time collected: 12/03/98 0940
Collected by : John Ambum

12063 Lebanon Rd.
Mt Juliet, TN 37122
(615) 758-3858
1-800-767.5839

Nashville 641-6050
FAX (615) 738-5859

Tax ID. 62-0814289

Eat 1970

December 21, 1998
San^le # : 32586-98-1

Parameter Result (Wet Wt.) Result (Dry Wt.) Units Method

Solids, TotaO,
Arsenic

Cadmium

Chromium

Copper
Lead

Mercury

Molybdenum
Nickel

Selenium

Zinc

Ammonia Nitrogen
Kjeldahl Nitrogen, TKN
Nitrate

Nitrite

Date

Analyzed

1.1 % 160.3 12/08/98
< 0.025 < 2.3 mg/kg 7060 12/16/98

0.033 3.0 mg/kg 6010 12/17/98
0.060 5.5 mg/kg 6010 12/17/98
1.8 160 mg/kg 6010 12/17/98
0.16 15 mg/kg 6010 12/17/98
0.019 1.7 mg/kg 7471 12/08/98
0.27 25 mg/kg 6010 12/17/98
0.18 16 mg/kg 6010 12/17/98

< 1.0 < 91 mg/kg 6010 12/17/98
4.0 360 mg/kg 6010 12/17/98
69 6,300 mg/kg 350.1 12/11/98
870 79,000 mg/kg 351.2 12/08/98

< 7.1 < 650 mg/kg 9200 12/08/98
< 7.1 < 650 mg/kg 353.2 12/08/98

Billy Dranes
ESC Representative

Please review all information in this report for accuracy and con^leteness
Contact our office within 10 days if there are euiy questions.



L-XQuxD SLuDS-r 15 /J/iaLeJ> &y PowEJt
^ePTxc. S'eAi/xc.g- FAe/v) Sey/vauA. , AA/t> j:s TAMek)
TO Kuf^jAHSt hUAlA SXTC XS Ouj/JEli
BY /^AJdXUxccir Utll-xtxes 6oaAi>,

TMe- Amu/jr op ^tuhc-e- pAutei pao/a Tuhp /??^
To yyjAy /'?<?'? UIAS. "i^SK- ^33,,S0 0 C-AL^.

^LAt^r oPmATo/c xs ~ToPa/ AmAka*j
CPAY.-fP

KuPi CaAiPS 3 tiAys P&a. ooet^A AA^h TAaLps
SA/r)PLes eryePy Tuesj>Ay /HoApx//<s:-.

CTTAfA. Tesrs A/ecessAAy tiAxcy PlA^T oAepArxa/^y
A-Ap y>o^/p Ay xyhp*/ OA AiyS.



CATV Ul' MAYNAKOVlLLK

fax TraiiyinlttiiA Mumo

1

/;•:/ ))5-^

KAX NUMUl'K:

viKm

SUUJbCT;

J.

/f/S" - .T.^4>.-af}d3

CATli!

NUHI3KH OF I'AClij; ANCl,UUiNU THJ.S UNli:

U' YOU UO HOT llliOKlVK TIUS liNTlUI- nuCUNKNT OK IIAVK ANY IJlH-lS'l'lUNf:
CALL.

•rELEniom! nq, -'^^3. -SS^Aj/
MliSSACE:

/JuJ.jJ,/i y .
A •

jn^iAflHV'aw flO W4 a:i» fli;07-<iZ-H.4V



04/?&/20ee 14:41 eS5-594-6ie9 KEAC PdQE 02/92

mmpi POLLUTAm' discharse eliwinatioh system

APPUICAHON EOft PERMIT TO discharge - SHORT FORM A

To be onlf by mfcipj,! 41ieAir^n

Fom Appntud
OHS No. 199-^^0094

FOR

AGEncr

m

appucatioh Hmi\

DATE receives

Enzr 1
vun ho. DAY

Do AOC kttiMOt to cenolete this fOrA Dtfeht mdfng the •ceoRMnylnD livetnietlons

PlMse print or type

1i RflBK ef BrganlzBtlon retponslhit for feclHty

2« Addressi 1oMtian« end telephone mMber of ftellltjr producing dlscherpt:

A. N«ne. f^xr/ fiF /nA^/JI^/aiU2.U£
i. Kelling eddroti!

1, SUMt tddreii

2. r..r /y7AVA//)^i/jr.Lur
4. State

C. Locttlon!

p. n

JDsL

. Any

M2L£J21L
-Z.£2±

sr.1. Stw

4« state "TV
2. fJtJXdfJ

D. TeTtphono no.
Area
Cede

If alt your tfieio It discharged into a publicly owned wute trcatnent fielllty end ■
to the best of your kncvledge you ir» net rtpylrtd to OhUin a discharge pimlt,
preeeid to 1t«a 3, gthorulse proceed directly to iten 4.

3. If you neet the'<osdU10ft stited al>ore, cheek here o »nd Supply the inforwtlor
asked for below. After conipiftinp these iteeis, piii&i eenpieta the data, title, and
aigMture plockl bdlw and rttum this form tp th« proper reviewing office without
ceMplitlng the nnalnder of thi font.

A. Nam of orcanljitlon responsible for receiving

B, FeclHty receiving wastes

1. N"* '

2. Street address

3. Cfty

S. State

4, Type of treatiwnt;

A.oKoni D.BPrlnary

4. County,

5. ZIP

C.QInternedfete □ Advanced

5i beiign flow (average dally) of fic1llty9(^i|9^9^*
6. ParciRt BDD renoval (actual):

A.QO-29,9 BtQ31}-d4.9 C,a6$-84.9 O.KBBImJ ' ^ mm

econda

I-..

7. Population served;
A.Q I.1P9 1.0 200-499 C,aS00-D9g

E.o5.0Qg-9,M9 f.QiD.ooo or mom
9, NuBber pf saparite dIfChafgc poihts: .

A.Kl B.BE C.fis D.ad E.OS

0.ll^CKXl>4,9»

4.D4 or WJt

■- A *••

>\\

EPA F«r« 75504 {1«75>

7. .lOVrf r-WMm'm ^T. imwm hO A.:.IO:WOH,-{ W,-f



D
M
R
 S
u
m
m
a
r
y
;
 M
a
y
n
a
r
d
v
i
l
l
e
 S
T
P

T
N
0
0
2
2
8
7
0
;
 0
.
1
5
 M
G
D

Ap
ri

l 
2
0
0
0

Bi
oc

he
mi

ca
l 
O
x
y
g
e
n
 D
e
m
a
r
x
i

jyi
lll

 
ht

fl
ue

rt
lr

^l
} 

I 
^

Er
tl
ue
nt
 (
mg

/l
)

A
m
m
o
n
i
a

F
l
o
w

(
M
G
D
)

S
u
s
p
e
n
d
e
d
 S
ol
id
s

Em
ue

rr
t (

mg
yi
) 

I
i
n
n
a
s
r
n

(m
g/

l)

i
n
n
n
s
m

(m
g/
l)

—

R
e
m
o
v
a
l

b
e
n
i
e
a
i
M
e

S
o
l
i
d
s

(m
l/

l)

p
H

(s
Id
- 
un
it
e)

D
O
.

F
e
c
a
 
C
o
 1
 o
r
m

o
y
-

pa
ss

in
g

Mo
nl
hl
y

A
v
e
r
a
g
e

M
o
m
h
l
y
 

Da
il
y

A
v
e
r
a
o
e
 

M
a
x

R
e
m
o
v
a

Da
il
y

Mo
nl
hl
y

A
v
e
r
a
o
e

Da
il

y
M
a
x

Da
il
y

Mo
nl
hl
y

A
v
e
r
a
g
e

2
0
0

Da
il

y
M
a
x

1
0
0
0

Da
il
y

M
a
x

Mo
nl

hl
y

A
v
e
r
a
o
e

Da
il
y

M
a
x

M
m

M
a
x

M
a
x

M
m

m
s
m

R
e
o
o
r
l

L
i
m
i
t
s

R
e
o
o
r
l

Re
po

rt
8
5

R
e
o
o
r
l

8
5

1
.
0

6
.
0

9
.
0

3
.
0

8
.
0

S
u
m
m
e
r

2
5

4
0

3
0

4
5

0
.
0
6

4
.
0

V
w
n
t
e
r

2
5

4
0

3
0

0
.
0
6

7
.
3

1
4
.
5

4
5

A
v
e
r
a
g
e

0
.
1
8
7

0
.
3
7
4

2
7
1

1
8

2
7

9
0

2
2
1
.
9

2
6

0
.
6

0
.
0
4

2
.
2

0
.
7

4
.
8

1
4
6
0
4

3
5
2
4
7

7
.
1

7
.
7

M
a
x
i
m
u
m

0
.
5
6
3

1
.
3
9
7

5
6
3

9
2

9
6

4
6
0
.
0

2
1
0

9
8

1
.
0

0
.
0
6

1
9
.
5

9
.
5

7
.
8

1
0
0
2
3
3
3

2
2
8
0
0
0
0

1
4
1

1
7
3

8
.
0

8
.
7

M
i
n
i
m
u
m

0
.
0
5
4

0
.
0
6
4

9
3

6
3

1
8

0
.
0
2

0
.
0

0
.
0

2
.
3

1
3
.
0

0
.
1

6
.
1

7
.
1

-
 E
x
c
e
e
d
e
n
c
e

1
0

D
a
t
e

J
a
n
/
9
3

0
.
0
9
8

0
.
1
6
3

2
0
9

1
3

3
2

9
0

2
4
7

5
1
9

9
5

0
.
1

7
.
5

7
.
6

3
.
8
0

9
.
5
0

7
.
1

F
e
i
y
9
3

0
.
0
9
2

0
,
1
6
0

2
5
5

1
3

4
6
 +

9
5

2
4
4

7
6
0
 +

9
2

0
.
1

7
.
3

7
.
6

3
,
1
0

6
.
6
0

7
.
0

M
a
r
/
9
3

0
.
1
2
5

0
.
2
6
7

2
2
5
.
3

1
6
,
6

2
3

9
5
.
6

2
3
0

1
7

2
8

9
2
.
7

0
.
5

7
.
0

7
.
9

2
.
3
6

8
.
0
0

5
,
1

5
7

1
6
8

A
p
r
/
9
3

0
.
1
0
3

0
.
1
4
4

1
6
0
.
9

2
2

3
0

7
3
 +

1
9
0

2
8

4
0

8
5
.
3

0
.
1

6
.
9

8
.
5

2
,
6
0

3
.
7
0

2
,
6
 +

1
2
1

1
8
8

M
a
y
/
9
3

0
.
0
6
5

0
.
0
7
2

2
0
9

2
1

2
9

8
4
 +

2
0
9

2
1

3
2

9
0

0
.
1

6
,
7

7
.
4

0
.
0
5

0
,
7
3

1
.
2
0

2
.
9
 +

1
3
2

2
9
6

J
u
n
/
9
3

0
.
0
7
1

0
.
1
1
1

1
8
9
.
8

1
7

2
5

8
6

2
1
1
,
5

1
3

1
9

9
4

0
.
1

7
,
4

7
,
9

0
,
1
5

0
,
2
0

2
.
9
 +

1
0
0

1
6
0

J
u
l
/
9
3

0
.
1
0
6

0
.
1
7
8

1
6
9
.
6

1
8

2
2

8
2
 +

1
8
2

1
5

1
9

9
2

0
.
3

7
,
2

7
,
8

0
,
2
8

0
,
8
0

2
,
3
 +

2
5

6
0

A
u
g
/
g
3

0
.
1
0
0

0
,
1
5
7

2
9
9
,
8

1
9

2
2

9
2

3
4
8

1
7

2
1

9
5

7
,
2

8
,
7

0
,
0
2

3
,
0
3

4
,
6
0

4
.
2

1
2
3

2
6
0

S
e
p
/
9
3

0
.
0
7
2

0
.
1
1
2

1
9
1

1
7

2
4

8
4
 +

2
0
4

1
8

2
3

9
0

1
.
0

7
,
0

7
,
3

0
,
0
5

3
,
0
0

4
,
8
0

5
.
9

1
5
7

2
2
0

O
c
t
/
9
3

0
.
0
7
4

0
.
1
1
9

2
8
5

1
5

1
9

9
2

2
7
9

8
1
2

9
7

1
,
0

7
,
0

7
,
4

0
.
0
4

0
,
2
0

0
,
8
0

6
.
0

1
6
0

2
8
8

2

N
o
v
/
9
3

0
.
0
9
7

0
.
1
5
8

2
4
5

1
4

1
7

9
0

2
5
6

8
1
2

9
7

1
.
0

7
,
1

7
,
3

0
.
0
5

0
,
0
4

0
,
0
5

6
.
3

1
1
1

1
8
0

D
e
c
/
9
3

0
.
1
0
9

0
,
1
8
5

2
0
2

1
1

1
6

9
1

2
3
3

8
1
1

9
6

1
,
0

7
,
2

7
,
4

0
.
0
4

0
.
3
3

1
,
2
0

6
.
7

1
0
8

1
8
0

J
a
n
/
9
4

0
.
1
4
3

0
,
2
1
1

2
0
5

2
3

2
9

8
4
 +

1
6
8

2
2

2
9

8
7

1
,
0

7
.
3

7
.
6

0
.
0
2

6
.
4

1
3
7

2
2
0

F
e
l
>
9
4

0
.
1
2
2

0
,
1
9
0

1
5
4

2
1

2
8

7
4
 +

1
3
2
,
5

2
2

2
7

8
8

1
,
0

7
,
4

7
.
6

0
.
0
2

0
.
0
5

0
.
0
7

6
,
0

1
4
6

2
4
0

M
a
r
/
9
4

0
.
1
1
7

0
,
2
2
7

2
2
0

1
6

2
0

8
8

1
5
4

1
7

2
2

8
9

1
,
0

7
.
1

7
.
6

0
.
0
2

0
.
0
9

0
.
1
3

6
,
7

1
6
1

2
4
0

A
p
r
/
9
4

0
.
0
8
5

0
,
1
5
4

2
1
6

1
2

1
7

9
2

1
8
1

7
8

9
6

1
,
0

7
.
2

7
.
6

0
,
0
3

0
.
0
1

0
.
0
2

7
,
3

1
2
8

M
a
v
/
9
4

0
,
0
5
4

0
,
0
6
4

5
2
6

7
8

9
7

2
0
9

6
7

9
7

1
,
0

7
.
2

7
.
6

0
,
0
4

0
.
0
2

0
.
0
2

7
,
6

7
9

1
8
0

J
u
n
/
9
4

0
,
0
7
4

0
,
1
2
4

5
5
6

6
1
0

9
7

3
1
7

6
8

9
8

1
,
0

7
.
4

7
.
5

0
,
0
2

0
.
0
3

0
.
0
6

6
,
0

6
7

1
6
0

J
u
l
/
9
4

0
.
1
3
3

0
,
2
8
0

4
5
3

7
9

9
8

2
1
3

8
1
0

9
6

7
.
4

7
.
6

0
,
0
3

0
.
0
2

0
.
0
3

5
.
6

4
4

8
0

A
u
g
/
9
4

0
.
1
1
5

0
.
2
9
5

4
7
2

7
8

9
7

4
6
0

6
8

9
8

1
,
0

7
.
2

7
.
5

0
,
0
2

0
.
0
1

0
.
0
1

5
.
9

4
0

6
0

S
e
p
/
9
4

0
,
1
1
5

0
,
2
9
5

4
8
6

1
0

1
0

9
6

2
2
9

7
9

9
7

1
,
0

7
,
3

7
.
6

0
,
0
5

0
.
0
4

0
,
0
6

5
.
4

3
4

O
c
t
/
9
4

0
.
1
2
6

0
.
1
6
8

5
0
7

7
8

9
8

3
2
0

7
8

9
8

0
,
1

7
.
3

7
,
9

0
.
1
0

0
.
3
0

5
.
6

6
8

N
o
v
/
9
4

0
.
1
5
6

0
.
2
6
4

5
6
3

1
9

2
6

9
2

3
5
1

1
1

1
4

9
6

0
,
2

7
,
4

7
.
7

0
.
0
4

0
.
0
4

0
.
0
5

6
.
6

8
1
2

1

D
e
c
/
9
4

0
.
1
4
4

0
.
2
3
4

4
9
8

2
0

3
6

9
5

2
3
.
2

9
2
0

9
7

1
,
0

6
,
8

7
.
9

0
.
0
4

0
,
0
6

6
.
8

1
2

2
0

J
a
n
/
9
5

0
.
1
8
3

0
.
3
0
9

2
2
3

9
1
0

9
2

1
8
9

7
9

9
7

1
.
0

7
,
2

7
,
9

0
,
0
5

0
.
1
2

0
,
2
0

7
.
8

1
3
2

1
8
5

F
e
b
/
9
5

0
.
2
3
4

0
.
4
0
2

5
3
6

3
0
 +

3
2

9
4

1
7
0

2
9

3
4

8
3
 +

1
.
0

6
,
9

7
,
7

0
,
0
5

0
,
1
0

0
,
1
3

6
.
4

1
7
4

1
8
5

M
a
r
/
9
5

0
.
2
1
7

0
.
4
2
2

2
9
 +

3
6

7
8
 +

2
1
9

2
3

3
2

9
0

0
.
3

7
,
3

7
,
7

0
,
0
5

0
,
0
4

0
,
0
5

5
,
3

1
9
4

4
4
0

A
p
r
/
9
5

0
.
1
5
6

0
.
2
5
0

4
5
5

2
7
 +

3
0

9
1

3
6
1

2
7

2
9

9
3

1
.
0

7
,
4

8
,
0

0
,
0
5

0
.
2
3

0
,
3
0

4
.
8

1
7
5

2
8
5

M
a
v
/
9
5

0
,
2
4
6

0
.
7
8
3

3
0
1

1
7

2
6

9
0

2
7
6

1
6

2
1

9
4

1
.
0

7
,
2

7
,
5

5
,
0

6
4

1
6
0

J
u
n
/
9
5

0
.
1
5
9

0
.
4
9
9

3
2
8

1
4

1
9

9
4

3
2
7

1
3

1
9

9
5

1
.
0

7
,
1

7
,
6

0
.
0
6

0
,
7
0

1
.
0
0

4
.
3

1
1
7

1
8
4

J
u
l
/
9
5

0
,
1
2
4

0
.
1
6
3

3
5
0

2
0

2
5

9
3

3
1
2

2
2

2
8

9
3

1
,
0

6
,
3

7
,
4

0
.
0
2

0
.
0
2

0
.
0
3

3
.
3

1
1
9

1
6
0

A
u
g
/
9
5

0
,
1
9
1

0
.
7
7
6

9
3

1
8

2
4

9
1

2
1
0

1
9

2
2

9
3

1
.
0

6
,
2

7
,
1

0
.
0
6

0
.
0
4

0
.
0
5

3
.
8

1
0
0

1
6
0

S
e
p
/
9
5

0
,
1
5
5

0
.
2
3
0

2
3
7

1
4

1
7

9
4

2
0
7

1
0

1
8

9
5

1
.
0

6
,
6

7
,
1

0
.
0
2

0
.
0
9

0
.
3
0

4
.
5

9
0

1
6
0

O
c
t
/
9
5

0
,
1
9
7

0
,
4
2
1

2
3
7

1
9

2
9

2
3
3

1
8

2
8

9
2

1
.
0

6
.
6

7
.
1

0
.
1
0

0
.
2
3

4
.
3

4
3

8
0

N
o
v
/
g
s

0
.
2
7
0

0
,
6
3
1

2
3
1

1
5

2
4

9
4

1
8
1

1
1

2
0

9
4

1
,
0

6
.
1

7
.
1

3
.
7

8
9

1
7
4

D
e
c
/
9
5

0
,
1
6
0

0
,
2
8
3

1
7
6

1
1

1
4

9
4

1
9
7

5
7

9
7

1
,
0

6
.
7

7
.
3

0
.
0
5

0
.
0
8

5
.
5

8
3

1
1
4



DMR Summary; Maynardville STP
TN0022870; 0.15 MGD

April 2000

Flow

(MGD)
Biochemical Oxygen Demand Suspended Solids Eftluem (mg/l)

By

passing

mnnBrn

(mg/l)

btnuem (mg/i) 7o

Removal

iiiiiuuni

(mg/l)

bftluem (mg/l) To

Removal

senieaDie

Solids

(ml/l)

PH
(std. unils)

OI2

Daily
Max

Ammonta u.o. hecal uoiitoim

Morrthly
Average

Daily

Max

MomMy
Average

Dally
Max

Morrthly
Average

Daily
Max

Monthly
Average

Daily
Max

Daily
Min

Monthly
Average

Dally
MaxMin Max

Jarvge 0.192 0.494 163 14 20 92 148 12 18 92 1.0 6.1 7.5 0.30 0.40 6.3 134 178

Feb/96 0.206 0.432 205 23 32 89 168 16 27 91 1.0 6.8 7.6 0.04 0.05 5.7 116 164

Mar/96 0.241 0.425 180 19 24 89 188 23 28 88 0.5 6.9 7.5 0.13 0.29 4.8 113 144

Apr/96 0.203 0.301 142 14 16 90 126 11 14 92 0.5 6.7 7.4 0.06 0.09 3.9 57 74

MaY/96 0.189 0.402 298 19 28 93 303 19 27 94 0.9 6.9 8.4 0.50 0.00 3.2 113 186

Jun/96 0.158 0.260 178 17 25 90 106 11 17 89 0.5 6.9 7.8 0.15 0.00 5.0 109 180

Jul/96 0.133 0.X1 422 12 16 97 260 11 13 95 0.1 7.0 7.3 0.02 0.07 0.00 4.9 93 144

Aufl/96 0.191 0.680 292 21 28 93 366 21 24 94 7.1 7.5 0.10 0.00 6.0 67 120

Sdp^96 0.176 0.414 277 19 24 93 234 17 21 93 0.7 7,0 7.3 0.22 0.00 5.1 161 210

Oct/96 0.159 0.224 218 20 24 91 181 17 20 91 7.1 7.6 0.05 0.00 5.1 110 184

Nov/96 0.262 0.571 175 18 27 89 179 15 20 91 7,0 7.5 0.04 0.04 5.5 121 188

Dec/96 0.288 0.773 178 23 27 87 206 20 24 89 7.2 7.8 0.04 0.06 5.7 114 184

Jan/97 0.372 0.575 216 23 27 89 18 22 25 87 1.0 7.1 7.6 0.06 0.08 5.7 121 266 2

Feb/97 0.300 0.635 242 14 19 94 143 19 29 87 6.6 8.0 0.12 0,12 5.1 171 268

Mar/97 0.428 0.900 204 16 20 92 125 16 21 87 6.9 8.1 0.02 0.03 3.1 114 228

Apr/97 0.206 0.432 247 24 26 91 226 11 14 95 6.9 7.4 0.03 0.06 4.1 118 202

Mav«7 0.232 0.800 339 17 19 93 323 11 15 94 7.0 7.3 0.04 0.00 4.8 117 164

Jun/97 0.238 0.560 179 15 22 92 126 10 17 92 7.1 7.8 0.05 0.00 3.0 114 164

Jul/97 0.202 0.372 192 19 25 90 162 14 20 91 7.0 8.0 0.44 0.00 3.0 114 164

Aug/97 0.146 0.223 276 10 12 96 226 7 11 96 7.2 7.6 0.06 0.00 3.1 55 124

Sep/97 0.162 0,321 189 29 + 61 + 85 176 7 9 96 7.0 7.5 0.50 0.00 2.9 + 167 396

Oct/97 0.135 0.221 177 16 20 91 156 89 7.4 7.7 0.49 0.00 3.0 114 204

Nov/97 0.171 0.233 316 17 20 92 265 15 10 95 7.3 7,4 1.13 1,40 2.9 + 55 124

Dec/97 0.195 0,275 262 22 27 89 202 21 24 89 7.4 7.6 0.26 0.45 3.1 102 214

JatV98 0.171 0,657 209 16 18 92 182 10 12 94 7.4 7.4 0.14 0.24 3.1 191 268

Febi/98 0.266 0.505 211 43 64 + 79 + 280 28 32 90 7.1 7.2 0.88 1.00 3.1 196 268

Mar/9B 0.460 121 28 + 41 +- 77 + 90 8 9 92 7.1 7.8 1.00 1.10 3.0 180 266

Apr/98 0.563 1,397 202 31 + 62 + 84 + 145 6 8 96 7.5 7.8 0.88 1,10 3.1 196 314

May/98 0.162 0.279 116 43 55 + 63 + 195 27 46 + 86 7.4 7.8 1.03 0.00 3.1 134 212

Jun/98 0.260 0,531 270 92 + 141 + 66 + 210 173 + 210 + 18 + 0.5 7.3 7.7 0,04 18.40 + 0.00 2.6 + 1002333 + 2280000 +

Jul/98 0.238 0,879 187 16 34 91 227 33 116 + 87 0.1 7.3 8.2 0.06 15.70 + 0.00 5.3 25 80

Aua/98 226 14 41 + 94 335 17 37 94 0.1 7.3 8.3 0.06 16.00 + 0.00 3.0 31 70

SeiVOB 0.223 0.698 533 32 + 113 + 94 426 42 + 86 + 86 0.2 7.5 8.0 17.90 f 0.00 3.0 16 56

Oct/9B 0.179 0.319 255 10 14 95 281 21 26 93 0.2 7.9 8.1 18.40 + 0.00 4.9 3 4

Nov/98 0.191 0.285 312 5 12 98 446 18 27 96 0.2 8.0 8.1 19.50 0.00 5.1 8 22

Dec/98 0.300 288 8 13 96 377 23 55 + 89 0.1 7.5 8.1 0.05 13.30 + 0.00 5.3 42207 + 211000

Jan/99 0,340 0.550 276 6 7 98 176 15 32 90 0.1 7.3 8.0 0.04 5.1 1 1

Feh/99 0.240 0.350 262 6 6 98 273 11 16 96 0.1 7.4 7.8 0.06 6.3

Mar/99 0.270 0.090 425 7 10 92 13 13 18 84 + 0.1 7.2 7.8 0.05 6.3 3 7

Apr/99 177 5 7 97 119 9 16 90 0.1 7.4 7.7 0.05 6.2

Page 2



Planning Standards For a Proposed Discharge
Maynardville STP; TN0022870
North Fork Bull Run Creek Mile 3.1

Design Capacity (MGD) 0.60

1-May-OO

Effluent

Characteristics Effluent Limitations

Monthly
Avg.
Cone

mg/1

Monthly
Avg.

Amount

lb/day

Weekly
Avg.
Cone

mg/l

Weekly
Avg.

Amount

lb/day

Daily
Min.

Percent

Removal

25.0 125 35.0 175 40CBOD.

2.4 3.2NH3.N

200 45 4030 150 40SolMsSus

1
200/100 ml 1000/100 mF*cal Collfdrm

1
5.0 rrstantaneous m n mumD.o.

0.03Chlorine residual, T

1.0SeMeab e S ds. (mU\

Hi
6.0 - 9.0 nstantaneous minimum and maximumstandard units

ReoortFow

1

7-Q-10 low flow for this segment (CPS) 0.53

The total chlorine residual effluent limit is determined by mass balance calculation utilizing the EPA acute
toxicity value of 0.019 mg/l for protection of aquatic life.

The CBOD5 and TSS shall achieve 85% removal on a monthly average basis.

Limitations and conditions contained herein are for planning and design purposes only and as such should
not be construed as an indication that a permit will be issued for this project. Application for an NPDES
permit should be filed as soon as a selected alternative is determined and project details are formulated.

These limits are valid for one year from the date of issuance.

Composite samples are proportional-to-flow.


